AVSPARE.COM
parts catalog

144-9084 HEAD GP-PUMP S/N CEX1-UP PART OF 137-5787 PUMP GP-PISTON Type 1 AN ATTACHMENT 627G WHEEL TRACTOR




HYDRAULIC SYSTEM

PUMP GP
 
#SEBP36200410
 

144-9084: HEAD GP-PUMP

144-9084 HEAD GP-PUMP
S/N CEX1-UP
PART OF 137-5787 PUMP GP-PISTON
Type 1
AN ATTACHMENT
i00687648 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 087-4772 [5] PLUG-O-RING  
2. 095-0705 M [4] BOLT-SOCKET HEAD (M16X2X100-MM)  
3. 119-7845 [1] SEAL-O-RING  
4. 6E-4392 Y [1] VALVE GP-PUMP CONTROL  
5. 6E-4383 [1] BUSHING  
6. 6E-4382 [1] BUSHING  
7. 144-9099 [2] VALVE GP-RELIEF  
8. 6V-8398 [2] SEAL-O-RING  
9. 9T-3929 [1] PLUG AS  
  6E-5479 [1] SEAL  
10. 9S-8002 [2] PLUG (7/16-20-THD)  
11. 144-9103 [1] PLUG  
12. 144-9100 [1] HEAD-PUMP  
13. 3J-7354 [2] SEAL-O-RING  
14. 144-9101 [1] PLUG-BREAK OFF  
15. 144-9102 [1] ORIFICE  
16. 123-2017 [1] PLUG-BREAK OFF  
17. 6V-5326 [1] SEAL-O-RING  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP36200411
 

144-9084: HEAD GP-PUMP

144-9084 HEAD GP-PUMP
S/N CEX1-UP
PART OF 137-5787 PUMP GP-PISTON
Type 2
AN ATTACHMENT
i02262609 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 087-4772 [5] PLUG-O-RING  
2. 095-0705 M [4] BOLT-SOCKET HEAD (M16X2X100-MM)  
3. 119-7845 [1] SEAL-O-RING  
4. 6E-4392 Y [1] VALVE GP-PUMP CONTROL  
5. 6E-4383 [1] BUSHING  
6. 6E-4382 [1] BUSHING  
7. 178-4164 C [2] VALVE GP-RELIEF  
8. 6V-8398 [2] SEAL-O-RING  
9. 9T-3929 [1] PLUG AS  
  6E-5479 [1] SEAL  
10. 9S-8002 [2] PLUG (7/16-20-THD)  
11. 144-9103 [1] PLUG  
12. 144-9100 [1] HEAD-PUMP  
13. 3J-7354 [2] SEAL-O-RING  
14. 144-9101 [1] PLUG-BREAK OFF  
15. 144-9102 [1] ORIFICE  
16. 123-2017 [1] PLUG-BREAK OFF  
17. 6V-5326 [1] SEAL-O-RING  
18. 119-0964 C [1] ORIFICE  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP36200412
 

133-5342: INDICATOR GP-OIL FILTER CHANGE

133-5342 INDICATOR GP-OIL FILTER CHANGE
S/N CEX1-UP
DIFFERENTIAL
PART OF 178-0561 FILTER GP-OIL
i01298342 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 168-9239 [2] SCREW  
2. 150-4651 [2] SEAL-O-RING  
 
#SEBP36200413
 

110-9740: LINES GP-AUGER MOTOR

110-9740 LINES GP-AUGER MOTOR
S/N CEX1-399
PART OF 156-2647 AUGER AR-TRACTOR
AN ATTACHMENT
i01631679 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4W-5178 [1] BRACKET  
2. 5H-3124 [2] SPACER (0.406X1X0.625-IN THK)  
3. 5T-2795 [2] CLAMP  
4. 6E-6198 Y [1] VALVE GP-RELIEF (AUGER MOTOR)  
5. 6G-1439 [2] CLAMP  
6. 6G-5065 [4] CLAMP  
7. 7I-5840 I [1] HOSE AS  
8. 8D-7032 [1] ANGLE  
9. 8L-5095 [1] LINK-LEVER  
10. 9C-4000 [1] CONNECTOR  
11. 9S-1803 [2] BOSS  
12. 101-3834 Y [2] FILTER GP-OIL (CHARGE PUMP)  
13. 105-7678 [1] PLATE  
14. 106-9041 [1] BRACKET AS  
15. 107-5914 Y [1] FILTER GP-OIL (AUGER PUMP MOTOR CASE DRAIN)  
16. 112-2858 [1] PLATE  
17. 116-8524 [2] ADAPTER  
18. 118-0343 I [1] HOSE AS  
19. 118-0344 I [1] HOSE AS  
20. 118-0346 I [1] HOSE AS  
21. 118-0347 I [2] HOSE AS  
22. 118-0348 I [1] HOSE AS  
23. 118-0350 [1] PLATE  
24. 118-0351 [1] ANGLE  
25. 118-0352 [1] BLOCK  
26. 118-0353 [1] PLATE  
27. 118-0354 [1] PLATE  
28. 118-0355 [1] PLATE  
29. 118-0356 [1] BRACKET AS  
30. 118-0361 [1] PLATE  
31. 118-0362 [1] BRACKET AS  
  1F-0750 [4] NUT-WELD (3/8-16-THD)  
32. 118-0364 [1] PLATE  
33. 118-5442 I [1] HOSE AS  
34. 119-8659 I [1] HOSE AS  
35. 119-8660 I [1] HOSE AS  
36. 119-8661 I [1] HOSE AS  
37. 144-7090 [4] CLIP (SLOT)  
38. 146-8496 I [1] HOSE AS  
39. 146-8500 I [1] HOSE AS  
40. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  3J-1907 [1] SEAL-O-RING  
41. 207-6181 [1] TUBE AS  
42. 110-6349 [2] FITTING AS (QUICK DISCONNECT)  
43. 144-7091 [4] CLIP (TAB)  
44. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
45. 148-8323 [3] CONNECTOR AS  
    (EACH INCLUDES)
  6V-9875 [1] CONNECTOR  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
46. 148-8327 [2] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8637 [1] CONNECTOR  
  3D-2824 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
47. 148-8334 [1] CONNECTOR AS  
  8T-3611 [1] CONNECTOR  
  2S-4078 [1] SEAL-O-RING  
  6V-8400 [1] SEAL-O-RING  
48. 148-8335 [3] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8635 [1] CONNECTOR  
  5K-9090 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
49. 148-8336 [1] CONNECTOR AS  
  6V-8636 [1] CONNECTOR  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
50. 148-8339 [1] CONNECTOR AS  
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
51. 148-8352 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9854 [1] ELBOW (SWIVEL)  
  5K-9090 [1] SEAL-O-RING  
52. 148-8362 [1] ELBOW AS  
  8T-6684 [1] ELBOW  
  3D-2824 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
53. 148-8391 [1] ELBOW AS  
  8T-8987 [1] ELBOW  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
54. 148-8429 [1] TEE AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9840 [1] TEE-SWIVEL  
55. 148-8433 [1] TEE AS  
  6V-9836 [1] TEE-SWIVEL  
  6V-8397 [1] SEAL-O-RING  
56. 153-6236 [1] REDUCER AS  
  6V-8946 [1] REDUCER  
  6V-9746 [1] SEAL-O-RING  
57. 171-6725 [1] ELBOW AS  
  8T-6451 [1] ELBOW  
  3D-2824 [1] SEAL-O-RING  
58. 1P-3703 [6] SEAL-RECTANGULAR  
59. 1P-3704 [2] SEAL-RECTANGULAR  
60. 1P-3705 [1] SEAL-RECTANGULAR  
61. 1P-4576 [4] FLANGE-HALF  
62. 1P-4577 [2] FLANGE-HALF  
63. 1P-4579 [2] FLANGE-HALF  
64. 1P-5766 [6] FLANGE-HALF  
65. 1P-5767 [4] FLANGE-HALF  
66. 234-7986 I [1] HOSE AS  
67. 2P-1974 [2] STUD-TAPERLOCK (3/8-16X4.2-IN)  
68. 3F-7147 [8] BOLT (1/2-13X1.5-IN)  
69. 3J-7354 [2] SEAL-O-RING  
70. 4J-0520 [2] SEAL-O-RING  
71. 4J-0522 [1] SEAL-O-RING  
72. 4J-0524 [3] SEAL-O-RING  
73. 4J-5267 [2] SEAL-O-RING  
74. 4L-6454 [16] BOLT (3/8-16X1-IN)  
75. 4L-6459 [2] BOLT (3/8-16X2.5-IN)  
76. 4L-9337 [3] BOLT (3/8-16X1.5-IN)  
77. 5P-1075 [24] WASHER-HARD (10.2X22.5X3-MM THK)  
78. 5P-1076 [9] WASHER-HARD (13.5X30X4-MM THK)  
79. 5P-2566 [7] BOLT (1/2-13X1.5-IN)  
80. 5P-7468 [8] CLIP (SLOT)  
81. 5P-7469 [8] CLIP (TAB)  
82. 5P-7854 [2] CLIP  
83. 5P-8444 [4] GROMMET (37-MM ID)  
84. 5S-7382 [12] BOLT (3/8-16X1.375-IN)  
85. 5S-7383 [1] BOLT (3/8-16X1.75-IN)  
86. 6V-0400 [4] FLANGE-HALF  
87. 6V-0852 [2] CAP-DUST (AUGER MOTOR LINES)  
88. 6V-1889 [1] CLIP (LOOP)  
89. 6V-4432 [4] BOLT (1/2-13X4-IN)  
90. 6V-8188 [5] NUT (1/2-13-THD)  
91. 6V-8801 [16] NUT (3/8-16-THD)  
92. 7X-0295 [1] BOLT (3/8-16X5.25-IN)  
93. 7X-0301 [1] BOLT (3/8-16X7-IN)  
94. 7X-0351 [2] BOLT (5/8-11X3.75-IN)  
95. 7X-0447 [1] NUT (7/16-14-THD)  
96. 8C-6877 [12] BOLT (7/16-14X1.75-IN)  
97. 8M-2773 [2] CLIP (LOOP)  
98. 8S-0023 [2] CLIP (SLOT)  
99. 8S-0024 [2] CLIP (TAB)  
100. 8T-2525 [4] GROMMET  
101. 8T-4122 [2] WASHER-HARD (17X32X3.5-MM THK)  
102. 8T-4184 M [8] BOLT (M12X1.75X45-MM)  
103. 8T-4223 [30] WASHER-HARD (13.5X25.5X3-MM THK)  
104. 8T-4835 [4] BOLT (1/2-13X2-IN)  
105. 8T-4896 [37] WASHER-HARD (10.2X18.5X2.5-MM THK)  
106. 8T-5360 [14] WASHER (12X22.5X2.5-MM THK)  
107. 8T-7008 [1] BOLT (3/8-16X3-IN)  
108. 8T-8915 [3] BOLT (3/8-16X3.25-IN)  
109. 8T-8917 [3] BOLT (1/2-13X1.25-IN)  
110. 8T-8919 [8] BOLT (1/2-13X1.75-IN)  
111. 8T-9382 [1] BOLT (7/16-14X1.25-IN)  
112. 9B-7237 [5] BOLT (3/8-16X1.25-IN)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP36200414
 

242-1335: LINES GP-AUGER MOTOR

242-1335 LINES GP-AUGER MOTOR
S/N CEX400-UP
PART OF 156-2647 AUGER AR-TRACTOR
AN ATTACHMENT
i01980386 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4W-5178 [1] BRACKET  
2. 5T-2795 [2] CLAMP  
3. 6E-6198 Y [1] VALVE GP-RELIEF (AUGER MOTOR)  
4. 6G-1439 [2] CLAMP  
5. 6G-5065 [2] CLAMP  
6. 6V-0852 [3] CAP-DUST  
7. 8D-7032 [1] ANGLE  
8. 8L-5095 [1] LINK-LEVER  
9. 9C-4000 [1] CONNECTOR  
10. 9G-7101 [1] SPACER (10.5X20X30-MM THK)  
11. 101-3834 Y [1] FILTER GP-OIL (CASE DRAIN)  
11A. 101-3834 Y [1] FILTER GP-OIL (CHARGE PUMP)  
12. 105-7678 [1] PLATE  
13. 106-9041 [1] BRACKET AS  
14. 107-5914 Y [1] FILTER GP-OIL (MOTOR CASE DRAIN)  
15. 112-2858 [1] PLATE  
16. 116-8524 [2] ADAPTER  
17. 118-0343 I [1] HOSE AS  
18. 118-0347 I [2] HOSE AS  
19. 118-0350 [1] PLATE  
20. 118-0351 [1] ANGLE  
21. 118-0352 [1] BLOCK  
22. 118-0356 [1] BRACKET AS  
23. 118-0361 [1] PLATE  
24. 118-5442 I [1] HOSE AS  
25. 119-8660 I [1] HOSE AS  
26. 119-8661 I [1] HOSE AS  
27. 144-7090 [4] CLIP (SLOT)  
28. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  3J-1907 [1] SEAL-O-RING  
29. 234-7986 I [1] HOSE AS  
30. 241-9645 I [1] HOSE AS  
31. 241-9648 I [1] HOSE AS  
32. 241-9650 I [1] HOSE AS  
34. 241-9675 [1] LINK-LEVER  
35. 241-9727 [1] BRACKET AS  
36. 248-6415 [1] PLATE  
37. 251-9681 [1] TUBE AS  
38. 110-6349 [2] FITTING AS (QUICK DISCONNECT)  
39. 144-7091 [4] CLIP (TAB)  
40. 148-8309 [1] ADAPTER AS  
  2P-8421 [1] ADAPTER-O-RING  
  3D-2824 [1] SEAL-O-RING  
41. 148-8323 [3] CONNECTOR AS  
    (EACH INCLUDES)
  6V-9875 [1] CONNECTOR  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
42. 148-8327 [2] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8637 [1] CONNECTOR  
  3D-2824 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
43. 148-8334 [1] CONNECTOR AS  
  8T-3611 [1] CONNECTOR  
  2S-4078 [1] SEAL-O-RING  
  6V-8400 [1] SEAL-O-RING  
44. 148-8335 [3] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8635 [1] CONNECTOR  
  5K-9090 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
45. 148-8336 [1] CONNECTOR AS  
  6V-8636 [1] CONNECTOR  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
46. 148-8339 [1] CONNECTOR AS  
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
47. 148-8352 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9854 [1] ELBOW (SWIVEL)  
  5K-9090 [1] SEAL-O-RING  
48. 148-8362 [1] ELBOW AS  
  8T-6684 [1] ELBOW (90-DEG)  
  3D-2824 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
49. 148-8391 [1] ELBOW AS  
  8T-8987 [1] ELBOW (90-DEG)  
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
50. 148-8429 [1] TEE AS  
  6V-9840 [1] TEE-SWIVEL  
  5K-9090 [2] SEAL-O-RING  
51. 148-8433 [1] TEE AS  
  6V-9836 [1] TEE-SWIVEL  
  6V-8397 [2] SEAL-O-RING  
52. 153-6236 [1] REDUCER AS  
  6V-8946 [1] REDUCER  
  6V-9746 [1] SEAL-O-RING  
53. 171-6725 [1] ELBOW AS  
  8T-6451 [1] ELBOW  
  3D-2824 [1] SEAL-O-RING  
54. 1P-3703 [6] SEAL-RECTANGULAR  
55. 1P-3704 [2] SEAL-RECTANGULAR  
56. 1P-3705 [1] SEAL-RECTANGULAR  
57. 1P-4576 [4] FLANGE-HALF  
58. 1P-4577 [2] FLANGE-HALF  
59. 1P-4579 [2] FLANGE-HALF  
60. 1P-5766 [6] FLANGE-HALF  
61. 1P-5767 [4] FLANGE-HALF  
62. 241-9646 I [1] HOSE AS  
63. 241-9647 I [1] HOSE AS  
64. 243-3800 I [1] HOSE AS  
65. 243-3801 I [1] HOSE AS  
66. 2P-0911 [1] ANGLE  
67. 2P-1974 [2] STUD-TAPERLOCK (3/8-16X4.2-IN)  
68. 3F-7147 [8] BOLT (1/2-13X1.5-IN)  
69. 3J-7354 [2] SEAL-O-RING  
70. 4J-0520 [2] SEAL-O-RING  
71. 4J-0522 [1] SEAL-O-RING  
72. 4J-0524 [3] SEAL-O-RING  
73. 4J-5267 [2] SEAL-O-RING  
74. 4L-6454 [13] BOLT (3/8-16X1-IN)  
75. 4L-6459 [2] BOLT (3/8-16X2.5-IN)  
76. 4L-9337 [2] BOLT (3/8-16X1.5-IN)  
77. 5P-1075 [27] WASHER-HARD (10.2X22.5X3-MM THK)  
78. 5P-1076 [9] WASHER-HARD (13.5X30X4-MM THK)  
79. 5P-2566 [5] BOLT (1/2-13X1.5-IN)  
80. 5P-7468 [8] CLIP (SLOT)  
81. 5P-7469 [8] CLIP (TAB)  
82. 5P-7854 [2] CLIP  
83. 5P-8444 [5] GROMMET (37-MM ID)  
84. 5S-7382 [14] BOLT (3/8-16X1.375-IN)  
85. 5S-7383 [1] BOLT (3/8-16X1.75-IN)  
86. 5T-6374 [1] SPACER (11X20X40-MM THK)  
87. 6V-0400 [4] FLANGE-HALF  
88. 6V-1889 [2] CLIP (LOOP)  
89. 6V-4432 [4] BOLT (1/2-13X4-IN)  
90. 6V-8188 [4] NUT (1/2-13-THD)  
91. 6V-8801 [19] NUT (3/8-16-THD)  
92. 7X-0351 [2] BOLT (5/8-11X3.75-IN)  
93. 8C-6877 [12] BOLT (7/16-14X1.75-IN)  
94. 8M-2773 [1] CLIP (LOOP)  
95. 8T-2525 [3] GROMMET  
96. 8T-4122 [2] WASHER-HARD (17X32X3.5-MM THK)  
97. 8T-4184 M [8] BOLT (M12X1.75X45-MM)  
98. 8T-4223 [26] WASHER-HARD (13.5X25.5X3-MM THK)  
99. 8T-4835 [4] BOLT (1/2-13X2-IN)  
100. 8T-4896 [37] WASHER-HARD (10.2X18.5X2.5-MM THK)  
101. 8T-5360 [12] WASHER (12X22.5X2.5-MM THK)  
102. 8T-7008 [2] BOLT (3/8-16X3-IN)  
103. 8T-8915 [3] BOLT (3/8-16X3.25-IN)  
104. 8T-8917 [3] BOLT (1/2-13X1.25-IN)  
105. 8T-8919 [8] BOLT (1/2-13X1.75-IN)  
106. 8T-9101 [2] BOLT (3/8-16X2.75-IN)  
107. 9B-7237 [6] BOLT (3/8-16X1.25-IN)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP36200415
 

161-6773: LINES GP-CUSHION-HITCH

161-6773 LINES GP-CUSHION-HITCH
S/N CEX1-399
PART OF 195-2404 CHASSIS AR
i01711551 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 2A-6586 I [1] HOSE AS  
2. 2A-6587 I [1] HOSE AS  
3. 7I-5228 I [1] HOSE AS  
4. 8C-3115 [1] TEE  
5. 8W-8580 [1] FLANGE  
6. 8X-9840 [1] TUBE AS  
7. 8X-9864 [1] TUBE AS  
8. 8X-9881 [1] PLATE  
9. 8X-9882 [1] PLATE  
10. 8X-9883 [1] PLATE  
11. 120-5274 [1] BLOCK  
12. 151-5215 I [1] HOSE AS  
13. 164-5567 [2] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  3J-1907 [1] SEAL-O-RING  
14. 164-5586 [1] TEE AS  
  7X-0871 [1] TEE  
  6V-8398 [1] SEAL-O-RING  
15. 164-5590 [1] VALVE AS-FLUID SAMPLING (HYDRAULIC OIL)  
  8C-3446 [1] VALVE-SAMPLING (HYDRAULIC OIL)  
  3J-7354 [1] SEAL-O-RING  
16. 164-8908 [1] CONNECTOR AS  
  8T-0077 [1] CONNECTOR  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
17. 165-4931 [1] ELBOW AS  
  6V-8077 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
18. 172-5226 I [1] HOSE AS  
19. 184-9845 [1] SCREEN AS-FILTER (HYDRAULIC)  
  6V-8625 [1] ELBOW  
20. 203-3079 I [1] HOSE AS  
21. 203-3080 I [1] HOSE AS  
22. 216-8309 [1] CONNECTOR AS  
  169-9763 [1] CONNECTOR  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
23. 244-1647 [1] BLOCK-GAUGE  
24. 124-0174 [1] CLIP (LOOP)  
25. 148-8335 [1] CONNECTOR AS  
  6V-8635 [1] CONNECTOR  
  5K-9090 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
26. 148-8347 [1] ELBOW AS  
  6V-9007 [1] ELBOW  
  3D-2824 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
27. 148-8363 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-9876 [1] ELBOW  
28. 148-8365 [1] ELBOW AS  
  8T-6876 [1] ELBOW  
  6V-8398 [1] SEAL-O-RING  
  3J-1907 [1] SEAL-O-RING  
29. 148-8372 [1] ELBOW AS  
  6V-8721 [1] ELBOW  
  2M-9780 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
30. 148-8378 [1] ELBOW AS  
  6V-8724 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
31. 148-8380 [1] ELBOW AS  
  6V-8988 [1] ELBOW  
  6V-8398 [2] SEAL-O-RING  
32. 148-8415 [1] REDUCER AS  
  6V-8936 [1] REDUCER  
  6V-8397 [1] SEAL-O-RING  
33. 148-8428 [1] TEE AS  
  6V-8782 [1] TEE  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [2] SEAL-O-RING  
34. 153-6241 [1] ELBOW AS  
  8C-8989 [1] ELBOW  
  6V-8398 [1] SEAL-O-RING  
35. 1P-3703 [1] SEAL-RECTANGULAR  
36. 1P-4576 [2] FLANGE-HALF  
37. 1S-1015 [2] CLIP  
38. 1T-0765 [2] BOLT (3/8-16X1-IN)  
39. 2H-4145 [1] SEAL-O-RING  
40. 3J-7354 [1] SEAL-O-RING  
41. 3K-0360 [1] SEAL-O-RING  
42. 4J-0520 [1] SEAL-O-RING  
43. 4J-5267 [2] SEAL-O-RING  
44. 4L-6454 [3] BOLT (3/8-16X1-IN)  
45. 4L-6459 [4] BOLT (3/8-16X2.5-IN)  
46. 5K-1094 [1] LOCKWASHER  
47. 5M-3062 [2] BOLT (3/8-16X0.75-IN)  
48. 5P-1075 [6] WASHER-HARD (10.2X22.5X3-MM THK)  
49. 5P-2228 [2] BOLT (1/2-13X1-IN)  
50. 5P-7464 [2] CLIP (SLOT)  
51. 5P-7465 [2] CLIP (TAB)  
52. 5P-7466 [1] CLIP (SLOT)  
53. 5P-7467 [1] CLIP (TAB)  
54. 5P-8112 [1] GROMMET  
55. 5S-7382 [4] BOLT (3/8-16X1.375-IN)  
56. 6V-0852 [2] CAP-DUST  
57. 6V-1249 [1] GROMMET (22-MM ID)  
58. 6V-7359 [1] GROMMET (25-MM ID, 37-MM OD)  
59. 6V-8188 [2] NUT (1/2-13-THD)  
60. 6V-8397 [1] SEAL-O-RING  
61. 6V-8398 [1] SEAL-O-RING  
62. 6V-8801 [1] NUT (3/8-16-THD)  
63. 6V-9169 [1] NUT (13/16-16-THD)  
64. 6V-9746 [1] SEAL-O-RING  
65. 8C-3206 [2] FLANGE-HALF  
66. 8C-3451 [1] CAP-DUST (HYDRAULIC OIL)  
67. 8C-6362 [4] BOLT (5/8-11X2.75-IN)  
68. 8F-6974 [4] BOLT (3/8-16X2.5-IN)  
69. 8T-4122 [4] WASHER-HARD (17X32X3.5-MM THK)  
70. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
71. 8T-4896 [14] WASHER-HARD (10.2X18.5X2.5-MM THK)  
72. 8T-8917 [2] BOLT (1/2-13X1.25-IN)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
 
#SEBP36200416
 

227-8270: LINES GP-CUSHION-HITCH

227-8270 LINES GP-CUSHION-HITCH
S/N CEX400-UP
PART OF 228-4542 HITCH & STEERING AR
i01953629 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6G-5003 [1] BLOCK-PIVOT  
2. 7I-5228 I [1] HOSE AS  
3. 8C-3115 [1] TEE  
4. 8J-0661 [1] PLATE  
5. 8J-1081 [1] SPRING-LEAF  
6. 8W-0068 I [1] HOSE AS  
7. 8X-9840 [1] TUBE AS  
8. 8X-9864 [1] TUBE AS  
9. 8X-9881 [1] PLATE  
10. 8X-9882 [1] PLATE  
11. 8X-9883 [1] PLATE  
12. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  3J-1907 [1] SEAL-O-RING  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
13. 164-5586 [1] TEE AS  
  6V-8398 [1] SEAL-O-RING  
  7X-0871 [1] TEE  
14. 164-5590 [1] VALVE AS-FLUID SAMPLING (CUSHION HITCH)  
  3J-7354 [1] SEAL-O-RING  
  8C-3446 [1] VALVE-SAMPLING  
15. 165-4931 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8077 [1] ELBOW  
16. 216-8309 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  169-9763 [1] CONNECTOR  
17. 227-8271 Y [1] VALVE & MTG GP-HYDRAULIC (CUSHION-HITCH)  
18. 234-4976 I [1] HOSE AS  
19. 254-9977 I [1] HOSE AS  
20. 124-0174 [1] CLIP (LOOP)  
21. 148-8311 [1] ADAPTER AS  
  3K-0360 [1] SEAL-O-RING  
  8T-1715 [1] ADAPTER  
22. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
23. 148-8372 [1] ELBOW AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8721 [1] ELBOW  
24. 148-8378 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8724 [1] ELBOW  
25. 148-8380 [1] ELBOW AS  
  6V-8398 [2] SEAL-O-RING  
  6V-8988 [1] ELBOW  
26. 1P-3703 [1] SEAL-RECTANGULAR  
27. 1P-4577 [2] FLANGE-HALF  
28. 1S-1015 [2] CLIP  
29. 3B-4617 [2] PIN-COTTER  
30. 3D-2824 [1] SEAL-O-RING  
31. 3J-7354 [1] SEAL-O-RING  
32. 4H-9369 [1] PIN  
33. 4J-0520 [3] SEAL-O-RING  
34. 4J-0522 [1] SEAL-O-RING  
35. 4K-1540 [1] PIN-CLEVIS  
36. 4L-6454 [2] BOLT (3/8-16X1-IN)  
37. 4L-6459 [4] BOLT (3/8-16X2.5-IN)  
38. 4L-9337 [2] BOLT (3/8-16X1.5-IN)  
39. 5K-1094 [1] LOCKWASHER  
40. 5M-3062 [2] BOLT (3/8-16X0.75-IN)  
41. 5P-1075 [4] WASHER-HARD (10.2X22.5X3-MM THK)  
42. 5P-2228 [2] BOLT (1/2-13X1-IN)  
43. 5P-7464 [1] CLIP (SLOT)  
44. 5P-7465 [1] CLIP (TAB)  
45. 5S-7382 [2] BOLT (3/8-16X1.375-IN)  
46. 5T-2653 [1] TUBE AS  
47. 6V-0852 [1] CAP-DUST  
48. 6V-7359 [1] GROMMET (25-MM ID, 37-MM OD)  
49. 6V-8188 [2] NUT (1/2-13-THD)  
50. 6V-8397 [1] SEAL-O-RING  
51. 6V-8801 [4] NUT (3/8-16-THD)  
52. 6V-9169 [1] NUT (13/16-16-THD)  
53. 6V-9746 [3] SEAL-O-RING  
54. 7S-3912 [1] CLIP (TAB)  
55. 7S-3913 [1] CLIP (SLOT)  
56. 7X-0772 [2] WASHER-HARD (10.2X25.5X2.5-MM THK)  
57. 8C-3451 [1] CAP-DUST (HYDRAULIC OIL)  
58. 8C-8400 [1] ELBOW  
59. 8J-7225 [1] PLATE  
60. 8T-2501 [2] BOLT (3/8-16X2-IN)  
61. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
62. 8T-4896 [14] WASHER-HARD (10.2X18.5X2.5-MM THK)  
63. 8T-8917 [2] BOLT (1/2-13X1.25-IN)  
64. 8T-9377 [2] BOLT (3/8-16X2.25-IN)  
65. 8W-0070 I [1] HOSE AS  
66. 8W-0223 [1] BRACKET  
67. 9B-7237 [2] BOLT (3/8-16X1.25-IN)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  Y   SEPARATE ILLUSTRATION
 
#SEBP36200417
 

6G-9615: LINES GP-CUSHION-HITCH

6G-9615 LINES GP-CUSHION-HITCH
S/N CEX1-399
PART OF 8X-4923 HITCH & STEERING AR
i00158231 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 223-2323 C [2] CLAMP-HALF  
2. 8T-4223 C [7] WASHER-HARD (13.5X25.5X3-MM THK)  
3. 8W-0070 I [1] HOSE AS  
4. 4J-0522 [2] SEAL-O-RING  
5. 153-6242 [1] CONNECTOR AS  
  8T-0197 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
7. 1P-4577 [2] FLANGE-HALF  
8. 4J-0520 [3] SEAL-O-RING  
9. 5S-7382 [2] BOLT (3/8-16X1.375-IN)  
10. 8T-4896 [10] WASHER-HARD (10.2X18.5X2.5-MM THK)  
11. 8J-0661 [1] PLATE  
12. 8J-7225 [2] PLATE  
13. 6V-8801 [3] NUT (3/8-16-THD)  
14. 8T-9377 [2] BOLT (3/8-16X2.25-IN)  
15. 8J-1081 [1] SPRING-LEAF  
16. 8W-0223 [1] BRACKET  
  4L-9337 [2] BOLT (3/8-16X1.5-IN)  
17. 6G-5003 [1] BLOCK-PIVOT  
  4K-1540 [1] PIN-CLEVIS  
18. 3B-4617 [3] PIN-COTTER  
19. 5T-9620 [1] YOKE AS  
  6G-6875 [1] RETAINER  
20. 5B-3254 [1] NUT-JAM (7/16-20-THD)  
21. 8T-8925 [2] BOLT (3/4-10X4.75-IN)  
22. 8T-4994 [4] WASHER-HARD (20X36.5X3.5-MM THK)  
23. 7X-0333 [3] BOLT (1/2-13X4.75-IN)  
24. 9B-7237 C [2] BOLT (3/8-16X1.25-IN)  
25. 7I-4601 I [1] HOSE AS  
26. 6K-1304 [2] BOLT-LOCKING (3/4-10X2.5-IN)  
27. 6V-3256 [1] END-YOKE ROD  
  4H-1477 [1] PIN  
29. 8W-0068 I [1] HOSE AS  
30. 4H-9369 [1] PIN  
31. 6V-9746 [1] SEAL-O-RING  
32. 7S-3912 [1] CLIP (TAB)  
  7S-3913 [1] CLIP (SLOT)  
  4L-6454 [1] BOLT (3/8-16X1-IN)  
  7X-0772 [2] WASHER-HARD (10.2X25.5X2.5-MM THK)  
33. 5T-2653 [1] TUBE AS  
34. 8T-2501 [2] BOLT (3/8-16X2-IN)  
35. 221-8623 [1] SUPPORT AS  
  1F-0750 [1] NUT-WELD (3/8-16-THD)  
  6S-5038 [2] BOSS  
  7D-5002 [2] SPACER (.90X1.5X.75 IN THK)  
  9G-5926 [2] BOSS  
36. 6V-8188 C [5] NUT (1/2-13-THD)  
37. 8T-4196 M [3] BOLT (M10X1.5X35-MM)  
  8T-4121 [3] WASHER-HARD (11X21X2.5-MM THK)  
38. 7X-0325 C [2] BOLT (1/2-13X2.5-IN)  
39. 190-3811 [1] BLOCK  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP36200418
 

227-8273: LINES GP-HYDRAULIC

227-8273 LINES GP-HYDRAULIC -HITCH
S/N CEX400-507
PART OF 228-4542 HITCH & STEERING AR
i01953666 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5T-2440 [1] TUBE AS  
2. 6V-8367 [4] LOCKWASHER  
3. 7I-5473 [2] PLATE AS  
    (EACH INCLUDES)
  1F-0750 [2] NUT-WELD (3/8-16-THD)  
4. 8W-1152 [6] SPACER (11.11X19.05X74-MM THK)  
5. 8W-4099 [1] PLATE  
6. 8W-8342 [2] CLAMP  
7. 113-7749 I [1] HOSE AS  
8. 170-7704 [4] CLAMP  
9. 227-8392 [1] SUPPORT AS  
  1F-0748 [2] NUT-WELD (1/2-13-THD)  
  1F-0750 [1] NUT-WELD (3/8-16-THD)  
  8F-9836 [1] BOSS (3/8-16-THD)  
10. 230-1579 I [1] HOSE AS  
11. 230-1582 [1] TUBE AS  
12. 230-1583 [1] TUBE AS  
13. 230-1585 [1] TUBE AS  
14. 230-1586 [1] TUBE AS  
15. 230-7708 [1] HOSE AS  
16. 230-9566 [1] SUPPORT AS  
17. 230-9568 [1] SUPPORT AS  
18. 230-9575 [4] CLAMP  
19. 230-9645 [2] PLATE  
20. 231-0874 [1] PLATE AS  
  4D-7529 [2] BOSS (3/8-16-THD)  
  9G-5742 [2] BOSS (3/8-16-THD)  
21. 231-7315 [1] PLATE AS  
  4V-7412 [2] BOSS (3/8-16-THD)  
22. 233-6384 [1] BRACKET AS  
  8J-1196 [1] LUG (3/8-16-THD)  
23. 129-8509 I [1] HOSE AS  
24. 133-8790 I [1] HOSE AS  
25. 141-7763 I [2] HOSE AS  
26. 148-8457 [2] UNION AS (STRAIGHT)  
    (EACH INCLUDES)
  6V-8398 [2] SEAL-O-RING  
  6V-8995 [1] UNION (STRAIGHT)  
27. 149-5452 [4] UNION AS (STRAIGHT)  
    (EACH INCLUDES)
  6V-8397 [2] SEAL-O-RING  
  6V-8994 [1] UNION (STRAIGHT)  
28. 1P-4578 [4] FLANGE-HALF  
29. 1P-4579 [6] FLANGE-HALF  
31. 204-8206 [4] CLAMP  
32. 212-8755 I [1] HOSE AS  
33. 4J-0522 [2] SEAL-O-RING  
34. 4J-0524 [3] SEAL-O-RING  
35. 4L-6454 [4] BOLT (3/8-16X1-IN)  
36. 5C-6565 [2] BOLT (1/2-13X1.125-IN)  
37. 5K-1094 [2] LOCKWASHER  
38. 5P-1075 [4] WASHER-HARD (10.2X22.5X3-MM THK)  
39. 5P-2228 [3] BOLT (1/2-13X1-IN)  
40. 5P-2566 [4] BOLT (1/2-13X1.5-IN)  
41. 5P-6863 [1] CLIP (TAB)  
42. 5P-6864 [1] CLIP (SLOT)  
43. 5P-7464 [2] CLIP (SLOT)  
44. 5P-7465 [2] CLIP (TAB)  
46. 6V-1249 [2] GROMMET (22-MM ID)  
47. 6V-4432 [4] BOLT (1/2-13X4-IN)  
48. 6V-8188 [2] NUT (1/2-13-THD)  
49. 6V-9168 [4] NUT (11/16-16-THD)  
50. 6V-9169 [2] NUT (13/16-16-THD)  
52. 7X-0365 [5] BOLT (3/4-10X1.5-IN)  
53. 8S-8820 [4] CLIP  
54. 8T-4223 [29] WASHER-HARD (13.5X25.5X3-MM THK)  
55. 8T-4896 [6] WASHER-HARD (10.2X18.5X2.5-MM THK)  
56. 8T-4994 [8] WASHER-HARD (20X36.5X3.5-MM THK)  
57. 8T-5360 [8] WASHER (12X22.5X2.5-MM THK)  
58. 8T-8916 [4] BOLT (7/16-14X1.5-IN)  
59. 8T-8917 [6] BOLT (1/2-13X1.25-IN)  
60. 8T-8919 [4] BOLT (1/2-13X1.75-IN)  
61. 8T-9379 [3] BOLT (3/8-16X4.25-IN)  
62. 8T-9398 [3] BOLT (3/4-10X1.75-IN)  
63. 9K-5028 I [1] HOSE AS  
64. 7X-0293 [3] BOLT (3/8-16X4.75-IN)  
65. 7X-0310 [4] BOLT (7/16-14X2-IN)  
66. 8T-4835 [4] BOLT (1/2-13X2-IN)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
 
#SEBP36200419
 

227-8273: LINES GP-HYDRAULIC

227-8273 LINES GP-HYDRAULIC -HITCH
S/N CEX508-UP
PART OF 228-4542 HITCH & STEERING AR
i02162726 SEBP3620
  For full view, you need register

Parts for your 627G WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5T-2440 [1] TUBE AS  
2. 6V-8367 [4] LOCKWASHER  
3. 7I-5473 [2] PLATE AS  
4. 8W-1152 C [3] SPACER (11.11X19.05X74-MM THK)  
5. 8W-4099 [1] PLATE  
6. 8W-8342 [2] CLAMP  
7. 113-7749 I [1] HOSE AS  
8. 170-7704 [4] CLAMP  
9. 227-8392 [1] SUPPORT AS  
10. 230-1579 I [1] HOSE AS  
11. 230-1582 [1] TUBE AS  
12. 230-1583 [1] TUBE AS  
13. 230-1585 [1] TUBE AS  
14. 230-1586 [1] TUBE AS  
15. 230-7708 [1] HOSE AS  
16. 230-9566 [1] SUPPORT AS  
18. 230-9575 C [2] CLAMP  
19. 230-9645 C [1] PLATE  
20. 231-0874 [1] PLATE AS  
21. 231-7315 [1] PLATE AS  
22. 233-6384 [1] BRACKET AS  
23. 129-8509 I [1] HOSE AS  
24. 247-9972 CI [1] HOSE AS  
25. 141-7763 CI [1] HOSE AS  
26. 148-8457 [2] UNION AS (STRAIGHT)  
    (EACH INCLUDES)
  6V-8995 [1] UNION (STRAIGHT)  
  6V-8398 [2] SEAL-O-RING  
27. 149-5452 [4] UNION AS (STRAIGHT)  
    (EACH INCLUDES)
  6V-8994 [1] UNION (STRAIGHT)  
  6V-8397 [2] SEAL-O-RING  
28. 1P-4578 [4] FLANGE-HALF  
29. 1P-4579 [6] FLANGE-HALF  
30. 8C-3451 [1] CAP-DUST (HYDRAULIC OIL)  
31. 204-8206 [4] CLAMP  
32. 212-8755 I [1] HOSE AS  
33. 4J-0522 [3] SEAL-O-RING  
34. 4J-0524 [3] SEAL-O-RING  
35. 4L-6454 [4] BOLT (3/8-16X1-IN)  
36. 5C-6565 [2] BOLT (1/2-13X1.125-IN)  
37. 5K-1094 [2] LOCKWASHER  
38. 5P-1075 [4] WASHER-HARD (10.2X22.5X3-MM THK)  
39. 5P-2228 [3] BOLT (1/2-13X1-IN)  
40. 5P-2566 [4] BOLT (1/2-13X1.5-IN)  
41. 5P-6863 [1] CLIP (TAB)  
42. 5P-6864 [1] CLIP (SLOT)  
43. 5P-7464 C [1] CLIP (SLOT)  
44. 5P-7465 C [1] CLIP (TAB)  
45. 148-8305 [1] ADAPTER AS  
  5P-9617 [1] ADAPTER  
  3J-1907 [1] SEAL-O-RING  
46. 6V-1249 C [1] GROMMET (22-MM ID)  
47. 6V-4432 [4] BOLT (1/2-13X4-IN)  
48. 6V-8188 [2] NUT (1/2-13-THD)  
49. 6V-9168 [4] NUT (11/16-16-THD)  
50. 6V-9169 [2] NUT (13/16-16-THD)  
51. 164-5590 [1] VALVE AS-FLUID SAMPLING (HYDRAULIC OIL)  
  8C-3446 [1] VALVE-SAMPLING  
  3J-7354 [1] SEAL-O-RING  
52. 7X-0365 [5] BOLT (3/4-10X1.5-IN)  
53. 8S-8820 [4] CLIP  
54. 8T-4223 C [27] WASHER-HARD (13.5X25.5X3-MM THK)  
55. 8T-4896 C [3] WASHER-HARD (10.2X18.5X2.5-MM THK)  
56. 8T-4994 [8] WASHER-HARD (20X36.5X3.5-MM THK)  
57. 8T-5360 C [10] WASHER (12X22.5X2.5-MM THK)  
58. 7X-0313 [4] BOLT (7/16-14X2.75-IN)  
59. 8T-8917 C [4] BOLT (1/2-13X1.25-IN)  
60. 8T-8919 [4] BOLT (1/2-13X1.75-IN)  
61. 165-4931 [1] ELBOW AS  
  6V-8077 [1] ELBOW  
  3J-1907 [1] SEAL-O-RING  
62. 8T-9398 [3] BOLT (3/4-10X1.75-IN)  
63. 9K-5028 I [1] HOSE AS  
64. 7X-0293 [3] BOLT (3/8-16X4.75-IN)  
65. 7X-0310 [4] BOLT (7/16-14X2-IN)  
66. 8T-4835 [4] BOLT (1/2-13X2-IN)  
67. 247-9971 CI [1] HOSE AS  
68. 148-8413 C [2] REDUCER AS  
    (EACH INCLUDES)
  6V-8934 [1] ADAPTER  
  4J-5477 [1] SEAL-O-RING  
69. 8T-9382 C [2] BOLT (7/16-14X1.25-IN)  
70. 7K-1181 C [1] STRAP-CABLE  
71. 3P-6308 [1] ADAPTER  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM

Information:

Caterpillar Parts SIS Catalog 627G :

Truck sale:

 
215,800 USD 
Caterpillar 627G, Construction
- Scrapers
EMPIRE MACHINERY
179,500 
Caterpillar 627G, Construction
- Scrapers
PETERSON CAT
179,500 
Caterpillar 627G, Construction
- Scrapers
PETERSON CAT
257,000 
 
CATERPILLAR 627G 2004
- WHEEL TRACTOR SCRAPERS
NMC CAT
11002 Sapp Bros. Dr. - Omaha - Nebrask
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.